
January 2011 
NSF 10/27/EPADWCTR 

EPA/600/R-10/151 
 
 

 
Environmental Technology 
Verification Report 
 
 
 

Removal of Inorganic, Microbial, and 
Particulate Contaminants from Secondary 
Treated Wastewater 
 
Village Marine Tec. 
Expeditionary Unit Water Purifier, 
Generation 1 
 

Prepared by 

NSF International 
 

 
                         Under a Cooperative Agreement with 

 U.S. Environmental Protection Agency 
 

 



  

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

This page is intentionally blank 
 

 



NSF 10/27/EPADWCTR The accompanying notice is an integral part of this verification statement. January 2011 
VS-i 

THE ENVIRONMENTAL TECHNOLOGY VERIFICATION  
PROGRAM 

 

ETV Joint Verification Statement 
[...]
Mr. Bruce Bartley.  Ms. Kristie Wilhelm of the DWSC provided valuable assistance with report 
preparation. 
 
 
 



 14 

Chapter 1  
Introduction 

 
 
 
1.1 ETV Purpose and Program Operation 
The U.S. Environmental Protection Agency (EPA) has created the Environmental Technology 
Verification (ETV) Program to facilitate the deployment of innovative or improved 
environmental technologies through performance verification and dissemination of information.  
The goal of the ETV Program is to further environmental protection by accelerating the 
acceptance and use of improved and more cost-effective technologies.  ETV seeks to achieve this 
goal by providing high-quality, peer-reviewed data on technology performance to those involved 
in the design, distribution, permitting, purchase, and use of environmental technologies.  
 
ETV works in partnership with recognized standards and testing organizations; with stakeholder 
groups consisting of buyers, vendor organizations, and permitters; and with the full participation 
of individual technology developers.  The program evaluates the performance of innovative 
technologies by developing test plans responsive to the needs of stakeholders, conducting field 
demonstrations, collecting and analyzing data, and preparing peer-reviewed reports.  All 
evaluations are conducted in accordance with rigorous quality assurance protocols to ensure that 
data of known and adequate quality are generated and that the results are defensible. 
 
The EPA has partnered with NSF International (NSF) under the ETV Drinking Water Systems 
(DWS) Center to verify the performance of small drinking water systems that serve small 
communities.  A goal of verification testing is to enhance and facilitate the acceptance of small 
drinking water treatment equipment by state drinking water regulatory officials and consulting 
engineers, while reducing the need for testing of equipment at each location where the 
equipment’s use is contemplated.  NSF meets this goal by working with manufacturers and NSF-
qualified Field Testing Organizations (FTO) to conduct verification testing under the approved 
protocols.  It is important to note that verification of the equipment does not mean the equipment 
is “certified” by NSF or “accepted” by EPA.  Rather, it recognizes that the performance of the 
equipment has been determined and verified by these organizations for those conditions tested by 
the FTO. 
 
The DWS Center evaluated the performance of the Village Marine Tec. Generation 1 
Expeditionary Unit Water Purifier (EUWP).  The EUWP, developed for the U.S. Military, uses 
ultrafiltration (UF) and reverse osmosis (RO) to produce drinking water from a variety of 
sources.  This document provides the verification test results for the EUWP system using 
secondary wastewater effluent from the Gallup, New Mexico wastewater treatment plant 
(WWTP) as the source water for the test.    
 
1.2 Testing Participants and Responsibilities 
EUWP design, construction, and testing was overseen by a federal multi-agency team composed 
of representatives from Office of Naval Research (ONR); Army Tank-Automotive Research, 
Development, and Engineering Center (TARDEC); Naval Surface Warfare Command – 
Carderock Division (NSWCCD); United States Department of Interior Bureau of Reclamation 



 15 

(USBR); and Sandia National Laboratories (SNL).  The manufacturer, Village Marine Tec., was 
contracted to design and build the EUWP to the team’s Generation 1 specifications using 2004 
state-of-the-art technology. 
 
The organizations involved in the verification testing project were: 

• EPA 
• NSF 
• ONR 
• TARDEC 
• USBR 
• Village Marine Tec. 
• City of Gallup, New Mexico 

 
The following is a brief description of all of the ETV participants and their roles and 
responsibilities.   
 
1.2.1 EPA 
EPA, through its Office of Research and Development (ORD), has financially supported and 
collaborated with NSF under Cooperative Agreement No. R-82833301.  This verification effort 
was supported by the DWS Center operating under the ETV Program. This document has been 
peer-reviewed, reviewed by USEPA, and recommended for public release. 
 
1.2.2 NSF International 
NSF is an independent, not-for-profit testing and certification organization dedicated to public 
health and safety and to the protection of the environment.  Founded in 1946 and located in Ann 
Arbor, Michigan, NSF has been instrumental in the development of consensus standards for the 
protection of public health and the environment.  NSF also provides testing and certification 
services to ensure products bearing the NSF Name, Logo and/or Mark meet those standards.  The 
EPA partnered with NSF to verify the performance of drinking water treatment systems through 
the EPA’s ETV Program. 
 
NSF authored the test plan and test report.  NSF also served as the analytical laboratory for all 
water quality parameters not measured in the field.  NSF also provided technical oversight 
during testing and conducted an audit of the field testing activities.  
 
Contact Information:     

NSF International 
789 N. Dixboro Road 
Ann Arbor, Michigan 48105 
Contact:  Mr. Bruce Bartley, Project Manager 
Phone:  734-769-8010 
Fax:  734-769-0109 

 Email:  bartley@nsf.org 
 



 16 

1.2.3 ONR 
The U.S. Navy ONR provided oversight of the EUWP development program, which involved 
developing high productivity water treatment units for land and shipboard military and civilian 
emergency preparedness applications. ONR also provided funding for the EUWP ETV testing 
project.   
 
Contact Information:  

Office of Naval Research 
Logistics Thrust Program 
Operations Technology Division 
800 N. Quincy St. 
Arlington, VA  22217 
Contact:  Major Alan Stocks 
Phone:  703-696-2561 
Email:  stocksa@onr.navy.mil 

 
1.2.4 TARDEC 
The U.S. Army TARDEC provided oversight of EUWP design, construction, and testing. 
 
Contact Information: 

US Army TARDEC/RDECOM 
AMSRD-TAR-D/210, MS 110 
6501 E. Eleven Mile Road 
Warren, MI  48397 
Contact:  Mr. Bob Shalewitz, TARDEC EUWP Program Manager 
Phone:  586-574-4128 
Email:  bob.shalewitz@us.army.mil 

 
1.2.5 USBR 
USBR was the FTO for the ETV test and was responsible for all on-site testing activities, 
including operation of the test equipment, collection of samples, measurement of water quality 
parameters, calibration and check of instrumentation, and operational data collection.   
 
Contact Information:  

U.S. Bureau of Reclamation 
Denver Federal Center (D-8230) 
P.O. Box 25007 
Denver, CO  80225 
Contact:  Ms. Michelle Chapman 
Phone:  303-445-2264 
Email:  mchapman@do.usbr.gov 

 
 
 



 17 

1.2.6 Village Marine Tec. 
The EUWP manufacturer was Village Marine Tec.  The manufacturer was responsible for 
supplying a field-ready treatment system equipped with all necessary components, including 
instrumentation and controls, and an operation and maintenance (O&M) manual.  The 
manufacturer was responsible for providing logistical and technical support, as needed, as well 
as technical assistance to the FTO during operation and monitoring of the equipment undergoing 
field verification testing. 
 
Contact Information: 

Village Marine Tec. 
2000 W. 135th St. 
Gardena, CA  90249 
Phone:  310-516-9911 
Email:  sales@villagemarine.com 
 

1.2.7 The City of Gallup, New Mexico 
City of Gallup provided a portion of the funding for the wastewater testing phase, the testing 
location, and operational assistance. The funding was provided by the City of Gallup through a 
grant from the state of New Mexico. 
 
Contact Information: 

Lance Allgood 
Phone:  505-863-1289 
Fax:  505-726-1278 
Email:  lallgood@ci.gallup.nm.us 

 

1.3 Verification Testing Site 
The ETV test of the EUWP Generation 1-1 was performed at the City of Gallup WWTP at 800 
Sweetwater Place, Gallup, New Mexico.  Gallup is located 140 miles west of Albuquerque.  
Gallup is on a high desert plateau at 6,500 ft.  The climate is temperate (average low of 16ºF, 
average high of 87ºF) and dry (11 in. of rain per year).  In 2005, the population of Gallup was 
approximately 20,000 residents.  The water chemistry data is presented in Section 4.3. 
 
The City of Gallup WWTP provided secondary treated wastewater for the ETV test.  During 
most of the operation the secondary effluent is filtered through pressure media filters prior to 
chlorination providing tertiary treated effluent.  Figure 1-1 presents a flow diagram of the 
WWTP and the location of the EUWP Generation 1-1 equipment. 
 
The WWTP treats an average of 3 million gallons per day (MGD) of wastewater with a peak of 
5.5 MGD in the summer.  The facility was in the midst of expansion to 3.5 MGD during ETV 
testing.  The WWTP has enough hydraulic capacity to handle the peak loads without significant 
change in effluent water quality.  Wastewater is discharged into the Rio Puerco of the West, a 
dry riverbed.   
 



 18 

The EUWP Generation 1-1 was situated on a gravel pad at the north side of the facility as shown 
in the photograph provided in Figure 1-2.  Rio Puerco of the West runs along the north end of the 
facility (on left side in Figure 1-2).  All water produced during the verification test, including 
clean-in-place (CIP) waste, was discharged to the oxidation ditch at the head of the WWTP.  
Chemical waste from CIP operations was neutralized prior to discharge to the oxidation ditch. 
 
Figure 1-3 provides a diagram of the general layout of the major components of the EUWP 
Generation 1-1 equipment. 
 



 19 

 
Figure 1-1.  Existing WWTP and EUWP location. 
 

Raw Influent 

Mechanical Bar Screens 

Grit Removal 

Primary Clarifier 

Aeration Basin 

Oxidation 
Ditch 

Secondary 
Clarifier 

Chlorine Contact 
Basin 

To Rio Puerco  
of the West 

Chlorine  
Contactor 

Pressure Sand 
Filter 

To Golf Course  
& Soccer Field 

EUWP 

Raw Water Pump 



 20 

 
 
Figure 1-2.  Gallup Wastewater Treatment Plant with EUWP indicated by the circle. 
 

EUWP Source 
Water 

All effluent returned to oxidation 
ditch at head of WWTP 



 21 

 
Figure 1-3.  General layout of EUWP equipment. 



   

 22 

Chapter 2  
Equipment Capabilities and Description 

 
 
 
The EUWP was designed to meet purified water needs in areas with challenging water sources of 
high total dissolved solids (TDS), turbidity, or hazardous contamination during emergency 
situations when other water treatment facilities are incapacitated.  The system uses UF and RO to 
produce potable water.  It is not intended to meet general municipal water treatment needs in a 
cost effective manner.  The design requirements – to produce 100,000 gallons per day (gpd) and 
be C-130 transportable – forced the use of lightweight durable materials, such as titanium, that 
are more costly and would not usually be required for municipal water treatment.  The 
requirements to treat source water with up to 60,000 milligrams per liter (mg/L) TDS and ensure 
removal of nuclear, biological, and chemical (NBC) contaminants to a safe limit, drove the 
design to two parallel arrays with a second permeate pass resulting in a maximum of 65% 
recovery.  Most municipal water treatment systems can easily attain much higher recovery 
levels.  The EUWP is also intended as a demonstration of the state-of-the-art of desalination for 
emergency situations.   
 
Key innovations applied in the EUWP are: 

High flux UF membrane cartridges; 
Innovative staging of RO membrane modules; and 
Small system energy recovery to pressurize a parallel array. 

 
The EUWP was developed to meet the following objectives: 

• Develop a high capacity drinking water purification unit to provide strategic water 
production capability with a focus on peacekeeping, humanitarian aid, and disaster relief 
missions that the military frequently supports. 

• Further the state of desalination technology with a view toward reduced operational costs, 
size, and weight; improved reliability; and verifying emerging technologies. 

 

2.1 Equipment Capabilities 
The objective of this verification test was to document the ability of the EUWP to meet the 
following performance criteria: 
 

The EUWP is capable of producing 100,000 gpd while removing as much as 
99.7% of dissolved salts and meeting EPA’s National Primary Drinking Water 
Regulations (NPDWR) from secondary treated wastewater based on contaminants 
found in the source water during the initial water characterization phase of ETV 
testing. 

 
The EUWP is intended to meet purified water needs in areas with challenging water sources of 
very high TDS, turbidity, or hazardous contamination during emergency situations when other 
water treatment facilities are incapacitated.  The unit was designed to meet or exceed Tri-Service 



   

 23 

Field Water Quality Standards for short-term consumption by healthy adults.  However, the 
technology used is capable of exceeding the EPA NPDWR.   
 
According to the system designers, the EUWP, using the UF system only, can produce up to 
250,000 gpd of potable water from a fresh water source with up to 500 mg/L TDS and a 
temperature of 77 degrees Fahrenheit (°F) (25 degrees Celsius, or °C), provided that 
contaminants not removed by UF are not present in the source water.  Using the UF and RO 
system, it is designed to produce from 98,000 gpd up to 162,000 gpd depending on the TDS of 
the source water and the recovery settings of the RO system.  Production is decreased to 125,000 
gpd (50% recovery) for higher TDS waters.  It can also produce 98,000 gpd from a NBC 
contaminated source with up to 45,000 mg/L TDS.  NBC contaminant removal was not verified 
as part of the ETV test at the Gallup WWTP. 
 
2.2 General System Description 

• Equipment name:  Expeditionary Unit Water Purifier (EUWP) 
• Model number:  Generation 1 
• Manufacturer:  Village Marine Tec., 2000 W. 135th St., Gardena, CA  90249, 

(310) 324-4156. 
• Power requirements:  480 volts, 250 Amp, 60 hertz, 3-phase electrical, or two 60 kilowatt 

(kW) diesel Tactical Quiet Generators (TQG). 
− UF Requirements – 125 amps maximum 
− RO Requirements – 125 amps maximum 

 
The EUWP is composed of feed pumps, a UF pretreatment system, a 1 or 2 pass RO desalination 
system with energy recovery, storage tanks, and product pumps (Figure 2-1).  It has chemical 
feed systems for pretreatment and post treatment.  Clean-in-place (CIP) systems are included 
with the skids. 



   

 24 

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
Figure 2-1.  Process component diagram. 

1st Pass 

2nd Pass 

Waste 

Energy  
Recovery 
 

P P 

Strainer 
200 µm 

P 

Feed Tank 

UF Hollow Fiber 
Membranes 

P 

P 

UF Skid 

UF Product Tank 

Strainer 
200 µm 

P 

Waste 

Waste 

RO Product Tank 

RO Skid 

Waste 

P 

Raw Water 



   

 25 

2.3 Concept of Treatment Processes 
2.3.1 UF Pretreatment/Suspended Solids Filtration 
UF is a low-pressure (5-90 pounds per square inch, gauge, or psi) membrane process that 
separates particulates based on size exclusion.  The UF process retains oils, particulate matter, 
bacteria, and suspended solids that contribute to turbidity and a high silt density index (SDI).  
Feed water to RO systems should have turbidity less than 0.1 Nephelometric turbidity units 
(NTU) and a SDI less than 3.  UF membranes pass water, dissolved salts, and most dissolved 
organic compounds.  UF pore sizes range from 0.002 to 0.1 micron (µm) (1,000-500,000 
molecular weight cutoff, or MWCO).  Koch Membrane Systems Targa-10 hollow fiber UF 
membranes are used in the EUWP.  Water flows from the inside of the fiber to the outside 
causing suspended solids to collect on the inside of the fiber.  Periodically, the system must be 
vigorously backwashed to remove this material from the system.  Figure 2-2 shows example UF 
cartridges, a single fiber, and the flow pattern used in this system. 
 
The key operating parameters for a UF system are the instantaneous flux and the overall 
productivity taking into account the volume required for backwash.  Generally, the higher the 